Z\. SYDNEY CARPET LABORATORY

NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Australia PTY LTD Test Report No: D11-19-057
34 Airds Road Sample Received date: 24/10/2019
Minto NSW 2566 Test Date: 29/10/2019

Report Date: 04/10/2019
Sample Description:  Client Reference: “AERIAL AE315”

100% Solution Dyed Nylon 6
543g/m2 on a CushionBacRE Backing

AS ISO 9239.1: Reaction to Fire Tests for Floorings — Determination of the Burning Behaviour Using
a Radiant Heat Source

Results Summary

CHF Value Sample 1 Sample 2 Sample 3 Mean
Length 35 - - - kW/m?
Width 3.2 3.0 2.5 2.9 kW/m?
Smoke Value Sample 1 Sample 2 Sample 3 Mean
Length 215 - - - %.min
Width 254 244 243 247 %.min
Melting Yes
Blistering Yes

The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test, they are not intended to be sole criterion for assessing the potential fire hazard
of the product in use.

Sample was conditioned in accordance with BS EN 13238 at a temperature of 23+2°C and relative
humidity of 50+5% for a minimum of 48 hours prior to testing.

Each Specimen was adhered to a substrate of 9mm thick fibre cement board using Intertac adhesive.
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NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: D11-19-057
34 Airds Road Sample Received date: 24/10/2019
Minto NSW 2566 Test Date: 29/10/2019

Report Date: 04/10/2019
Sample 1 Length

lest Hesulis

Time to igmition - 2 minutes 39 seconds (159 5)
Time to flameout - 47 minutes 18 seconds (2838 5)
Extent of burming (mmi) =510

Crtical flux at extinguishment (KW./m?) =345

HE-10 (kW/m?) L

HE-20 (kW/m?) - 4.62

HE-30 (kW/m?) - 3.86

Flame spread at 10 minutes {mm) - 370

Flame spread at 20 minutes {mm) - 430

Flame spread at 30 minutes {mm) - 430

Peak light attenuation (%) - 6698

Time to peak light atenuation - 4 minutes 36 seconds (276 5)
Total integrated smoke (%. min] - 214.55
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Client: Interface Australia PTY LTD
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Sample 1 Length

Light Attenuation Over Time and Rake Results
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NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: D11-19-057
34 Airds Road Sample Received date: 24/10/2019
Minto NSW 2566 Test Date: 29/10/2019

Report Date: 04/10/2019
Sample 1 Width

lest Hesulis

Time to ignition - 2 minutes 27 seconds (147 )
Time to flameout - 33 minutes 28 seconds (3208 s)
Extent of burmning (mm) - 330

Crntical flux at extinguishment (kW /m?) - 3.21

HE-10 (kW/m?) - 358

HE-20 (kW/m?) -4.13

HE-30 (kW/m?) -3.59

Flame spread at 10 minutes {mm) - 380

Flame spread at 20 minutes {mm)) - 46l

Flame spread at 30 minutes {mm) - 500

Peak light attenuation (%) - 6728

Time to peak light atienuation - 4 minutes 48 seconds (288 5)
Total integrated smoke (%, min] - 253.53
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: D11-19-057
34 Airds Road Sample Received date: 24/10/2019
Minto NSW 2566 Test Date: 29/10/2019

Report Date: 04/10/2019
Sample 1 Width

Light Attenuation Over Time and Rake Results
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Sample 2 Width

lest Hesults

Time to 1gnition

Time to flameout

Extent of burning (mm)

Crntical flux at extinguishment (kW /m?®)
HE-10 {(kW/m?)

HE-20 {(kW/m?)

HE-30 {(kW/m?)

Flame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light atienuation
Total integrated smoke (%.min]

Test Report No: D11-19-057
Sample Received date: 24/10/2019
Test Date: 29/10/2019

Report Date: 04/10/2019

- 2 minutes 22 seconds (142 5)
» 44 minutes 02 seconds (2642 g)
- 550

- 297

-5.38

-3.72

-3.21

- 380

- 400

- 530

- 67 .57

- 4 minutes OB seconds (248 5)
- 2436
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: D11-19-057
34 Airds Road Sample Received date: 24/10/2019
Minto NSW 2566 Test Date: 29/10/2019

Report Date: 04/10/2019
Sample 2 Width

Light Attenuation Over Time and Rake Results

Report produced with e P Tedting Technology FRPS0M software Page 3
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Client: Interface Australia PTY LTD
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Sample 3 Width

lest Resulis

Time to 1gnition
Time to flameout
Extent of burning (mm)

Crntical flux at extinguishment (kKW/m?2)

HE-10 {kW/m?)

HE-20 {kW/m?)

HE-30 {(kW/m?)

Flame spread at 10 minutes {(mim)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light atienuation
Total integrated smoke (%% min]

Test Report No: D11-19-057
Sample Received date: 24/10/2019
Test Date: 29/10/2019

Report Date: 04/10/2019

- 2 minutes 23 seconds (143 s)
- 53 minutes 35 seconds (3235 5)
- GO0

- 5350

-69.15

- 4 minutes 23 seconds (263 =)
- 243.25
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Client: Interface Australia PTY LTD Test Report No: D11-19-057
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Sample 3 Width

Light Attenuation Over Time and Rake Results

Report produred with the Fie Testing Techinolngy FRPSof software page 3
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END OF REPORT
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